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Technical Data

Subject:

Received:

Testing:

Katon

Maxmold Polymer Co., Ltd

-TEST REPORT-

Material #FK2 F4

Rapid Gas Decompression (RGD) testing on one (1) material per NORSOK M-710 Rev.2,

Annex B.

Ten (10) No.-325 O-Rings labeled FK2 F4. Five (5) o-rings tested.

Type:

Media:

Test Temperature:
Test Pressure:

Sample Type:

Rapid Gas Decompression

10% Carbon Dioxide (CO2), 90% Methane (CHs,).
100+ 2°C

150 +10/-5 bar (2176 psi +145/-73 psi)

Number 325 O-Ring: 5.33 mm cross sectional diameter (CSD)
37.47 mm inner diameter (ID)

Exposure Period and Number of Cycles:

1) Saturate minimum 68 hours at test temperature and test pressure

2) Decompress test vessel at 30 £ 2 bar per minute

3) Hold 100°C test temperature and zero pressure for 1 hour +10/-0
minutes

4) Resume 150 bar test pressure

5) Cycle 10 each, 23 +/1 -0 hour for each cycle.

6) Repeat steps 2 through 5 (for a total of 10 Rapid Gas Decompression
{RGD} sequences)

7) Following 10" rapid decompression, reduce pressure as before and
cool to room temperature for 24+4/-0 hours

8) Section O-Rings with a razor blade and photograph as soon as
practical after removal from sample test fixtures
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Graphl
Pressure and Temperature vs. Time
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Graph 2
Typical Decompression Cycle
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Specification: 20 to 40 bar/min (300 +150/-75 seconds), Remain at zero PSI for 3600 seconds.
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Maxmold Polymer Co., Lid

Results:

Test Housing:

The FK2 F4 samples passed the NORSOK M-710 Rev.2 Appendix B RGD test. .

Material #FK2 F4

Katon

Such that nominal cross sectional diameter is compressed by 20 + 2%

Compound Rating in Final Rating Pass/Fail
Circumferential
Order
1 3301 3301 Pass
2 3311 3311 Pass
3 1113 1113 Pass
#FK2 F4 4 3111 3111 Pass
5 3111 3111 Pass
Overall Rating:  Pass
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Maxmold Polymer Co., Ltd Material #FK2 F4

Photographs for Material Sample F4:

Figure 1 F4 Material as Received

Figure 3 F4 Material installed on Tooling After Test




